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ZAEAL: BYIHHEX A RA R O RIBREE B TR IR A FD

Applicant: WANGXING ELECTRONICS CO., LTD.(GUANGDONG LINKEYCON ELECTRONIC

TECHNOLOGY CO., LTD.)
AN TTARE AT DR 216 S SRR A 4 1%

Address: 4TH FLOOR, BUILDING A, HUANGIJINYE SCIENCE AND TECHNOLOGY PARK, NO.216,
SHAXIN ROAD, TANGXIA TOWN, DONGGUAN CITY, GUANGDONG PROVINCE

¥ 15 B (Sample Information):

¥ i % FK (Sample Name): 5 L i H1. 2¥ (Aluminum Electronic Capacitor)
i 518 (Sample Description): 152 WL J5 4L 1 (Please refer to following page(s).).
ZHE H #(Sample Received Date):  2021/4/24
6 H 3 (Testing Period): 2021/4/24 - 2021/4/28
R 45 3R (Test Result): 152 L5 4271 (Please refer to following page(s).)o
R E SR (Test Requested): Z5#(Conclusion)
MRAE % R, ZHERR# RoHS 54 2011/65/EU K IHABITHE4 EU 2015/863, Krillff &)
B BRL R ANUTER . 2RSS, 23 T %EEF. DBP. BBP. DEHP. DIBP [ £ (As specified
by client, to determine the Pb, Cd, Hg, Cr(VI), PBBs, PBDEs, DBP, BBP, DEHP, DIBP content in | 5 #%(PASS)
the sample with reference to EU RoHS Directive 2011/65/EU and its amendment Directive EU
2015/863.).
BREFN

Signed for and on behalf of HCT

Michael Huang
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K5 (No.) | #Fi&(Sample Description) #&-VE(Note)
1 I R BT Black plastic sheet with white printing °
2 WEgEI T Silver metal shell °
3 E W R Transparent tape °
4 AR R 28 Black soft plastic stopper °
5 ] Silver metal foil .
6 YRR R ] Gray metal foil o
% FREIRAL Brown wet paper °
8 R g8 5| Silver metal pin °
#ZVE(Note):

=L R AT IIFE i (Actual tested sample)

TR I 117 UK
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R 45 45 (Test Report)

R E SRS (Report No.): WTH21H04036771X1C-3

R 25 B (Test Result(s)):

H #(Date): 2021/4/29

H AT
B PR EIA

el
CNAS & .
“eag” cNAs L4136

TU#(Page): 3 0f10

A7 (Unit): mg/kg

I
(Test Items)

R 75 A A
(Test Method/
Equipment)

J5vEA PR
(MDL)

EU RoHS
Directive
2011/65/EU and
its amendment
Directive EU
2015/863

% Lead(Pb)

£ Cadmium(Cd)

IEC 62321-5:2013. 2

1000

ICP-OES/AAS )

100

7K Mercury(Hg)

IEC 62321-4:2013
+AMD1:2017. 2
ICP-OES

1000

75U #% Hexavalent Chromium(Cr(VI))

IEC 62321-5:2013/
IEC 62321-7-2:2017. 8
ICP-OES/AAS UV-VIS

1000

—JRIXZK Mono-bromobiphenyl

“{REXZK Di-bromobiphenyl

—{RIEZ Tri-bromobiphenyl

VO RIKR Tetra-bromobiphenyl

TLIREXZK Penta-bromobiphenyl

7NIREXIR Hexa-bromobiphenyl

LRI Hepta-bromobiphenyl

JUIRBER Octa-bromobiphenyl

JLIREXZK Nona-bromobiphenyl

+{REXIK Deca-bromobiphenyl

% JRELZK Polybrominated Biphenyls(PBBs)

— R — 2K Mono-bromodiphenyl ether

R KM Di-bromodiphenyl ether

— R — KMk Tri-bromodiphenyl ether

VYR — 2Kk Tetra-bromodiphenyl ether

TLiR — KMk Penta-bromodiphenyl ether

751R — KT Hexa-bromodiphenyl ether

¥R — K Hepta-bromodiphenyl ether

J\IR 2Kk Octa-bromodiphenyl ether

JLIR — KM% Nona-bromodiphenyl ether

+JR — KMk Deca-bromodiphenyl ether

FH KRk
Polybrominated Diphenyl Ethers(PBDEs)

VRV, RV, RV, RV, RV, RV, RV, N RV, RV

1000

IEC 62321-6:2015.
GC-MS

(VR RV, RV, RV, RV, RV, RV, N RV, RV

b e ol
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N
’
14!

|

wh

& B
ok B (Content)
(Test Items) 1 3 4 -
% Lead(Pb) N.D. N.D. N.D. N.D.
£ Cadmium(Cd) N.D. N.D. N.D. N.D.
7K Mercury(Hg) N.D. N.D. N.D. N.D.
7511%% Hexavalent Chromium(Cr(VI)) N.D. N.D. N.D. N.D.
—JREEA Mono-bromobiphenyl N.D. N.D. N.D. N.D.
TRIEZE Di-bromobiphenyl N.D. N.D. N.D. N.D.
=R Tri-bromobiphenyl N.D. N.D. N.D. N.D.
VU RIEZK Tetra-bromobiphenyl N.D. N.D. N.D. N.D.
TLIREEZ Penta-bromobiphenyl N.D. N.D. N.D. N.D.
NIRBEZE Hexa-bromobiphenyl N.D. N.D. N.D. N.D.
-BIRIEZ Hepta-bromobiphenyl N.D. N.D. N.D. N.D.
JURBEZ Octa-bromobiphenyl N.D. N.D. N.D. N.D.
JLIRECR Nona-bromobiphenyl N.D. N.D. N.D. N.D.
+RIBEZ Deca-bromobiphenyl N.D. N.D. N.D. N.D.
% JRELZE Polybrominated Biphenyls(PBBs) N.D. N.D. N.D. N.D.
—JR — 2K Mono-bromodiphenyl ether N.D. N.D. N.D. N.D.
R — KMk Di-bromodiphenyl ether N.D. N.D. N.D. N.D.
— R — KTk Tri-bromodiphenyl ether N.D. N.D. N.D. N.D.
VYR — 2Kk Tetra-bromodiphenyl ether N.D. N.D. N.D. N.D.
TLiR — KMk Penta-bromodiphenyl ether N.D. N.D. N.D. N.D.
751R — KTk Hexa-bromodiphenyl ether N.D. N.D. N.D. N.D.
+ 7R — 2Kk Hepta-bromodiphenyl ether N.D. N.D. N.D. N.D.
J\IR — KMk Octa-bromodiphenyl ether N.D. N.D. N.D. N.D.
JUIR — KM% Nona-bromodiphenyl ether N.D. N.D. N.D. N.D.
+JR — 2Kk Deca-bromodiphenyl ether N.D. N.D. N.D. N.D.
l%)i%l;:jﬁl?fated Diphenyl Ethers(PBDEs) e N.D. N.D. N.D.
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R 45 45 (Test Report)

R E SRS (Report No.): WTH21H04036771X1C-3

H #(Date): 2021/4/29
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EU RoHS Directive
. S T VR AN 3R .
IR E v ubibe TIER IR 2011/65/EU and its
(Test Method/ . .
(Test Items) . (MDL) amendment Directive EU
Equipment)
2015/863
A) ""‘: ‘Q:E @‘b
zﬁzl: FlE —1E T s 30 1000
Dibutyl phthalate (DBP)
A — Vo N
QB R TR ER % 1000
Butylbenzyl phthalate (BBP) IEC 62321-8:2017,
AR W —(2-2. % O ) g GC-MS 30 1000
Di-(2-ethylhexyl) Phthalate (DEHP)
A) ""‘: ‘Q: =N @‘b
dx B I 30 1000
Di-iso-butyl phthalate (DIBP)
‘ & B
R (Content)
(Test Items)
1 3 4 7

A +": fa:L’: =1
N N.D. N.D. N.D. N.D.
Dibutyl phthalate (DBP)
AR — FH ST i
N il N.D. N.D. N.D. N.D.
Butylbenzyl phthalate (BBP)
Ak .t f:: 2_ Z‘ﬁ E; =}
= H = (- R SR N.D. N.D. N.D. N.D.
Di-(2-ethylhexyl) Phthalate (DEHP)
g e — i =t
R T TR N.D. N.D. N.D. N.D.
Di-iso-butyl phthalate (DIBP)
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EU RoHS Directive
, S I 5 AN A% y
IR E BRG= TIER IR 2011/65/EU and its
(Test Method/ . .
(Test Items) . (MDL) amendment Directive EU
Equipment)
2015/863
1 Lead(Pb) IEC 62321-5:2013. 2 1000
4 Cadmium(Cd) ICP-OES/AAS 2 100
IEC 62321-4:2013
7k Mercury(Hg) +AMDI1:2017. 2 1000
ICP-OES
\ & B
K5 H
(Content)
(Test Items)
2 5 6 8
£t Lead(Pb) N.D. N.D. N.D. N.D.
% Cadmium(Cd) N.D. N.D. N.D. N.D.
7K Mercury(Hg) N.D. N.D. N.D. N.D.
EU RoHS Directive
N L 75 AN AR B HE PR
eI gk AT 2011/65/EU and its
(Test Method/ (MDL) . .
(Test Item) i 0 (ngfem?) amendment Directive
ipmen m
atipime Hefe EU 2015/863
el H lent Chromium(Cr(VI))+ IEC 62321-7-1:2015. 0.10 o
Vay/l exavalent Chromium(Cr UV_VIS .
HmFS %5 (Result) SEMELE R
(Sample No.) (ug/cm?) (Qualitative Result)
2 N.D. FH 4 (Negative)
5 N.D. FH 14 (Negative)
6 N.D. FH 4 (Negative)
8 N.D. FHPE(Negative)

£ ¥E(Note):

mg/kg = ppm=parts per million

MDL=Method Detection Limit J7 %4 H i

N.D.=Not Detected(less than method detection limit), AAH (/NTF 7754 R D
—=Not regulated T &
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Results shown as N.D. are ignored in the sum calculation.
S5 RN ND AT A A o5
The detected Chromium (Cr) content is "N.D.", therefore, the Hexavalent Chromium (Cr (V1)) content is
"N.D.", No need for validation test of the Hexavalent Chromium (Cr (VI)). £ )% (Cr) & &2 “N.D.”,
WS (Cr(VI)) &EMZ “ND.” , AREHT/AME (Cr(VD) FIFHIAER .

If Chromium (Cr) content exceeds Hexavalent Chromium (Cr (VI)) method detection limit, Validation test

WALTEK S, B bR A
TESTING - CERTIFICATION - INSPECTION H a m C N A fﬁ‘ﬁ;&
NN

of the Hexavalent Chromium (Cr (V1)) is required.

i (Cr) FEBENNE (Cr(VI) THER IR, FEHATAME (Cr(VI) AL,
Result(s) of specimen(s) is(are) quoted from HCT report No.WTH21H04036771X1C-1.

FEA AR 251 3 HCT il 579 WTH21H04036771X1C-1 HI%s -

This report replaces the report which report No. is WTH21H04036771C-3.

ZAR T BACIR S 4% 5 4 WTH21H04036771C-3 [R5 o

o =a. MNIMESHIRE AT 0.13pg/em? i, FESCABEYE, BISH S8
b. MNMES IR E N ND.(IK T 0.10pg/em? )i, FE&CABIME,  RIAAS I 27 M
c. HNMEEHIREAT 0.10pg/em? 5 0.13pg/cm? Z [BIE,  Toik B3 10 58 /& A A 21 7S 0 %
ERIAN [R) AN S RO A i 28 THT 22 57 T o S LU 4
H T ARIRFARE it AR AR AN AR EL 3T, Rl B 7S A B R 0 45 SRAN REARTRAS I I A0 0 25 /X AN % BRIR S
a. The sample is positive for Cr(VI) if the Cr(VI) concentration is greater than 0.13ug/cm?. The sample coating is
considered to contain Cr(VI);
b. The sample is negative for Cr(VI) if Cr(VI) is N.D. (concentration less than 0.10pg/cm?). The
coating is considered a non-Cr(VI) based coating;
c. The result between 0.10pg/cm? and 0.13pg/cm? is considered to be inconclusive -unavoidable coating variations
may influence the determination;
Information on storage conditions and production date of the tested sample is unavailable and thus Cr(VI) results

represent status of the sample at the time of testing.
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B 8. R AR, BRER. TR_EBOENRER

FE b 1) % > =T 0
Pb/Cd l I
Hg
FHAR: /H ARG AT IR A 4 v 4
P Y i FH O/ PR 34T E&EME G JEME
l T 1AV fit
l ABS/PC/PVC HE v
it ! B
| e
v v R T VA AR £ 150-160°C 5%
- Soits y l PF it
l Gl L = A
] 1E 60°C 44t \
LAnBE /TR AL [CP-OES 447 TR oy B BKAE
2 Fak I iR | | v
v ¥ UL F T A
By Ak 2 1% pH R FEENE,
Il v UV-VIS #4T#i\
ICP-OES/AAS 4 In= A R B
v
¢ UV-VIS 4
Hds a2 7
FHR b B K AL
RE LB 2 640, R O 2 VR IR OSI B AS I 77 VLR A1) o
PBBs/PBDEs
JESTTHIES > FRE > FH & 16 VA ) R BURE >
Wedi/ FhRE R B W

A

A

B ab B < GC-MS 43t
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R 45 45 (Test Report)

45 %2 (Report No.): WTH21H04036771X1C-3  H i(Date):

2021/4/29

Test Flow Chart for Pb, Cd, Hg, Cr(VI), PBBs, PBDEs

H AT
B PR EIA

CNAS &

TESTING

“eag” cnNAs L4136

TU#(Page): 9o0f 10

Sample Preparation > Weigh Sample
Pb/Cd l v Cr(VI)
Hg
Acid digestion with v
microwave/hotplate Acid digestion with Nonmetallic material Metallic material
¢ microwave/hotplate
. . ¢ ABS/PC/PVC Other
Filtration ¢ —
o N Boiling water
| Filtration } oy
v v Ultrasonic Digestion at extraction
Solution Residue ¢ dissolving 150~160°C l
Solution L2 v
¢ Digestion by Separating to || Adding 1,5-
1.Alkali Fusion/Dry ultrasonication at obtain water diphenylcarbazide for
Ashing ICP-OES 60°C sam‘ple color development
I
2.Acid to dissolve ¢ L l
DATA pH adjustment
v

ICP-OES/AAS

!

A red color indicates

Adding 1,5- diphenylcarbazide the presence of Cr(VI).
If necessary, confirm
¢ for color development )
with UV-VIS.
DATA lr
UV-VIS .
v DATA
DATA
These sample were dissolved totally by pre-conditioning method according to above flow chart(Cr(VI) test
method excluded)
PBBs/PBDEs
Cutting/Preparation »| Weigh Sample »| Sample solvent extraction »| Concentration/ Dilution of
Extracted solution
DATA > GC-MS > Filtration

b (R 2 oa ]
HARFIRAF
wEEME
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DBP, BBP, DEHP, DIBP [ Ui E
(Test Flow Chart for DBP, BBP, DEHP, DIBP)

bt )2 > PR o G IR IR b
Cutting/Preparation Weigh Sample Sample solvent extraction Pl R AR
Concentration/ Dilution
Mol ae 2 GC-MS 43 H7 itk of Extracted solution
DATA GC-MS Filtration

¥ & B BE(The photo of the sample)

WTH21H04036771C

***Tﬁ%fﬁ%(End)***
KA HCT wi s A ARG, AR E AN AT DU o AR o R ISR b RS I 45 SR 47 5
RAERNF)BHIREL,  AG A S AR S A% A

This report will go into effect with HCT stamp This report could not be revised. This report is only respons1b1e for

VY L K
HARARAR

FRYIHTELE KR A AR £ Shenrhen Hongeai Testing Technology Co., Lid FE CMA FIRE S rm»* m, ITFEMRE. N, ARERME. =OTESHN, CHRYESE, ST ANTERER.
IR RN RN E R e e T 1 B 2B, 3R (RETUEB &5 fi CNAS IF ™ {GFEEE I R W CNAS A T The resuli(s) in no CMA loge report shall only be used for client's scientific
Building B, Tianji Industrial Park, Floor 1&2&3 No.30-9 Laiyin Road, Xinsheng Community, research, teaching, internal quality control product research and development, ete..and just for internal reference, does not prove to society.

Longgang Street, Longgang District, Shenzhen, Guangdong, China The * = " in CNAS logo report means that the test item(s) was (were) currenily not applying for CNAS acc‘rv:d tation .
Weh: worwhet-test com Email: hongeaif@het-testcom Tel: 0755-8461 6666 Service Tel: 400-0066-989 Fax: 0755-E9594380
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